PICNIC BENCH

creative
Installation Instructions play

pg 1 of 11 REF: PT101 - PICNIC BENCH



Parts required

TIMBERS

PICNIC 3

Id[o)/[o' M QTY x 2

(120mm x 90mm) 972mm
Id[o)/[o W QTY x 2

(120mm x 90mm) 275mm

[\ /[om M QTY x 4

(90mm x 90mm) 525mm

Id[o)/[ov M QTY x 2
(90mm x 90mm) 972mm

([0} /[ex M QTY x 2

(90mm x 90mm) 880mm

creative

play

pg 2 of 11 REF: PT101 - PICNIC BENCH



Parts required

X2 (PLAYTEC ‘L’ LEFT) X2 (PLAYTEC ‘L’ RIGHT )
X2 (PLAYTEC PICNIC SIDES) e —_—
P A
/.~ '.; - N I.' '|II
I [ |'
| I | |
L] . .
| |
o | I
L] &

X2 (HEXBOARD SIT ‘A’) X2 (HEXBOARD SIT ‘B’) | |

X2 (PLAYTEC ‘U’ LEFT) ? H [

X2 (PLAYTEC ‘U’ RIGHT)

— — —
- o |_
II o 1
i T T . I]'

,f,-*’ H‘\\\
e %

Irl" \“‘
II. A
I, e X 1 (PLAYTEC MIDDLE PART) 2 ]I X 4 (PLAYTEC ‘T’ PART)

pg 3of 11 REF: PT101 - PICNIC BENCH Csréye



Parts required

s

@

X 60 (FM80 ‘BRASS SCREW’) X 2 (M12 x 200 square cup hex bolt)

@ X 6 (end caps)
-

W u; ~ : X8 (TorK TAINERS)
Wl x2 (400 THREAD BAR) = " 121212
|

4x18/18

creative

piay

pg 4 of 11 REF: PT101 - PICNIC BENCH



Foundation details

creative

play

pg 5 of 11 REF: PT101 - PICNIC BENCH



Assembly instructions

Attach Playtec MIDDLE piece to the TIMBERS
1 (PICNIC1,PICNIC2)

Using M12 CUP SQUARE BOLTS/THREAD BAR / NYLOCS / END CAPS

Attach Playtec U’ left/right both sides to the TIMBERS
(PICNIC1,PICNIC3,PICNICS5)

Using FM80 BRASS SCREWS

creative

piay

pg 6 of 11 REF: PT101 - PICNIC BENCH



Assembly instructions

Attach Playtec 'L’ left/right both sides to the TIMBERS
3 (PICNIC4,PICNIC5)

Using FM80 BRASS SCREWS

Attach Playtec Picnic SIDES to the TIMBERS
(PICNIC1,PICNIC3,PICNIC4,PICNICS)

Using FM80 BRASS SCREWS

creative

piay

pg 7 of 11 REF: PT101 - PICNIC BENCH



Assembly instructions

H Attach Playtec TOP ‘A’ and ’B’ to the TIMBER (PICNIC2)

Using FM80 BRASS SCREWS

n Attach Playtecs TOP ‘A’, ‘B’ and ‘T’ piece

Using TORKTAINERS

creative

piay

pg 8 of 11 REF: PT101 - PICNIC BENCH



Assembly instructions

Attach Hexboard SIT ‘A’ and B’ to the TIMBER (PICNIC4)

Using FM80 BRASS SCREWS

n Attach Attach Hexboard SIT ‘A’ to SIT'B’

Using TORKTAINERS and BRASS SCREW

pg 9 of 11 REF: PT101 - PICNIC BENCH

creative

piay



PARTS REQUIERED (GAMES TOP)

v -sa 2\ P ——

/ \ .'"\

i3 ol ,

! ' ! '|
| |

| ' | |

'o o. | X'

10 ﬂl .

|'. ] /

\ o » / - =

x1 (PLAYTEC TOP “C’) x1 (PERSPEX )

Assembly instructions (GAMES TOP)

Attach Playtec top SIDES and Perspex to the PLAYTEC
1 TOP’C’

Using M8 SOCKET BUTTON BOLT AND NUT

: ﬂ x12

(M8 ACORN NUT)

pg 10 of 11 REF: PT101 - PICNIC BENCH CSF&';O



Additional dimensions

1227

Y

A

764 .

i

A t } x i
("7) [+ o
& L<] Lo}
)
<+
e -]
Y Y
- 1120 N
r 1190 "
LTS =
—{ £
| |// \ ‘ |
‘ I ~ - }
M~
(3p]
(e
o
=
[ I A1
Y Y

pg 11 of 11 REF: PT101 - PICNIC BENCH csré";,"



